RYOBI 16 in . SCROLL SAW - MODEL SC163VS

75

e
-~

76

-

3 45

fd

m SOE*

74

i %
o 18~/
VA B X—p
'y %
73R /7
Y
N
& o

\ R
AV,

%

s

prd
[y




Key

=
[]

OCONOO B WN - <

Part
Number

S1605007
S1605004A
TSC11007
TSC06001
TSC07008
S1601009F
TSC11003
TSC05001
S1601004C
TSC05002
S1601001
S1601006C
S1601012
TSC07009
S1601010
TSC11004
S$1601008
TSC11008
TSC07001
S1604005
S1604001

S$1602001A-2

TSC11005
T8C07002
51601003
TSC07010
TSC13001
$1604004
S1602001A-1
TSC06002
TSC07003
51602003
TSC11006
S51602002-1
TSC04001
TSC12001
S1603005A
TSC07004
TSC11009
51603007
TSC07016
TSC07005
S1603004A
S1601016A
51603003

PARTS LIST
Key

Description Quan No.
Circuit Board ...coeveeeveeeeeereeeeeoeeeeeevene, 1 46
POWEr Cord .....ceemiveeiriicrcreeseesesee oo 1 47
Lock Washer (M6) ...........ccoevuecererreirisnn, 8 48
HexX NUt (MB) ......cccoecrriericieeeeeeee v, 6 50
Screw (M5 x 10 Pan Hd.) .....ooveveerreerrnrn, 5 51
Cover Plate .........coucuveveveerereeeeeoere 1 52
Lock Washer (M8)......cc.couveeeeervereerenins 2 53
BOIt (M8 X 25) ....cevvvervvivvirereeesereesreserssesnon 2 54
BASE ..o 1 55
BOIt (MB X 16) ....eevvevreriiiceceneee v s e s 4 56
Housing AsSemblY .......c.oeceuvveereeeeerivo 1 57
Table SUPPOrt ... oo, 1 58
Scale INdicator ............couveeereeverererersrnnn, 1 59
Screw (M6 x 12 Pan Hd.) v..o.evcvrverrern.. 1 60
Scale Bracket..........ocouoeveeovereieesrecssens 1 61
Lock Washer (M5) .10 63
SPING crveivevceeeenrecteterees e 1 64
Washer (M6) ........c.ceeceeueeeereeveneereeoo, 3 65
Cap Screw (M6 x 40 Soc. Hd.) ...ccvvurnnn... 1 66
SPHNG ccvtveerreteeeece s ee e 1 67
Blade Tension Set .........coveveecerveveesvn, 1 68
LOWEE AMM ..ot 1 69
Lock Washer (M4) .......ccooeeeoveerereemsn, 6 70
Cap Screw (M4 x 10 Soc. Hd.) we.verener 2 71
Flange Bearing............coeceveovvervoriiorer 4 72
Screw (M5 X6 Pan Hd.) ..o..oovvverreivern 1 73
Bolt (M6 x 25 Cup Hd.Sq. Neck) ................... 4 74
Retainer .......coveeereeieeeees oo 2 75
UPPEIAIM ..ot 1 76
HeX NUt (M5) ....coevrerericceees e 1 77
Cap Screw (M5 x 20 Soc. Hd.) ..o 1 78
SPACET ...ttt 2 79
Large Washer (M6) .........coecovvvrvvvevsreenonn, 1 80
LINK et i 81
Ll = G 1 82
Strain Relief ........c.oocveeeeersceessoos o, 1 83
Blade Holder .........ccoovvvveeevuvrereceeeo 2 84
Cap Screw (M5 x 25 Soc. Hd..) ...c.eeunennnn.., 1 85
Washer (M4) .....ooceevreeeeeeeeeeeeereeeeeeo, 4 86
Plate Clip.....c.cooveiercrcteee e ee e, 4 87
Screw (ST4.2 x 10 Pan Hd.) ....o.oouverennn, 1 88
Cap Screw (M4 x 16 Soc. Hd.) w..oeoveerern 2 89
Throat Plate .........cccveveeevveeneressessr, 1 90
Table Lock KNob ........ccvveeveervvreevesessn, 1 91
Blade ..o, 2

RYOBI 16 in. (406 mm) SCROLL SAW - MODEL SC163VS

Part
Number

TSCO07011
S1601014
TSC11001
S1605006M
S1605001H
516020058
$1601007
TSCO07006
51601018
51601015
§1601020
51601019
TSC11002
TSC07007
TSC07017
TSC07012
TSC07013
TSC07014
TSC07015
S1601017
$1601011
$1602002-2
§1601005
S1605005F
S1605003A
S1601032A
TCS07018
§1601023D
$1603008
$1604011
S$1603009
51605010
TSC11010
§1605011
S1604010A
S1605001H-1
S1605001H-2
TSC11011
S1605003A-1
TSC07019
TSC14001
TSC06003
$1606002Z
S1606004S
972000-884
2-02

Description Quan.
Screw (M4 x 16 Pan Hd.) c...cccceevireeineriininns 2
Drop FOOL ....uiviieeereiriieereni e 1
Tooth Washer (M5).....cccoveemvecnececnecnncnes 1
SWItCh PIAte ...cocvvvvirriiiieeniecrr e 1
MOOF ..ttt e e 1
Counterbalance........ccccvrveeecivernrciinnenccieenns 1
Saw Table .....cccoveinvcnniinrienreenne e 1
Cap Screw (M6 x 40 Soc. Hd.) .ccovvrvinennnnne 1
Plastic TUDING....covvvrvrreniirienre e, 1
Drop FOOt ROQ ....cevvvviniiieneierrscein e 1
Bellows TUDE ...c..eevverr vt 1
BelIOWS ..ot 1
Tooth Washer (M4) .........ccccvvvevvenniveencrcnennnnn, 4
Set Screw (M8 x 8 Soc. Hd.) ..o.vvvvvvecveerenennns 1
Screw (ST4.2x 8 Pan Hd.) ...ccccoveecveveerciennns 1
Screw (M5 X8 Pan Hd.) ......cccovevviveveivnnenienens 2
Screw (M4 x 6 Pan Hd.) ..cceeevvvevireireceninen, 2
Screw (M5 x 35 Pan Hd.) ....cocovveevecericnne, 5
Screw (M5 x 30 Pan Hd.)} .ccocevivvevnceicerinnne 3
Saw Dust Blower..........ccocevvveecrvnceniceneen 1
Drop Foot Lock KNob ........ccevvvvviiiviviriinierennne 1
Bearing Retainer .........ccccceeeevveeivevveiee e 1
Bolt Retainer ..........coccoovvvvvveniievieceecee 2
SWItCh BOX ..oververieiriiriirinerireesere e, 1
Switch and Switch Key.......cceorvvvevenrviricnne 1
Rubber FOOt .......covcveeieeeiecirrecese e 4
Screw (ST4.2x 13 Pan Hd.) «cccovvvvervenncennee 4
Cover Plate ........ccccveeevvvviieenireviiiecrnrenenens 1
3 mm T-Handle Hex Key ........cccovcvvrvvrcennnnnn, 1
Blade Clamp SCrew ........cccccccervvvvevvireevennennnn. 2
Arm Bearing Cover .......ccvceviviviinininneniieens 1
PC Board Assembly .........cccecovrrvenennerrennane. 1
Washer (M5) .....ccoeerieiieniiicnrnecnnenneeirenies 1
Variable Speed Knob ......ccccccoovveveervvinvecnnee, 1
BUSHING c.cverrcccirinciciii e
Brush Assembly ......c.cccvevvvievicrnrriceriienss.
Brush Cap ..ccccvvvvvveimniiiiviiniioeeneneenressonnan
Lock Washer (M10)

SWItCh K8Y ..ovvverecerrcieninrvvivi e snrinneecrraenss

Cap Screw (M5 x 10 Soc. Hd.) .ccccevvrnrnnnnn, 1
Ball Bearing 62527 .........ccccocovevvviiiiineinnn, 2
Hex Nut (M10) cuvecvmveriiieceecriseiccrie s 1
Logo Plate (Not Shown) .......cococvvcvvvecveennenne 1
Data Plate (Not shown) ........ccocovvecvirereerrnnen. 1

Operator's Manual




